E-1 #3844 CRANKCASE ASSY

1 2 T ) ” ..-.:.
- R, o .
t\_}_ .' y .l:l g it o~
§ '| = A Al e ':r'/ :
& 1| LN oty TR 2
i NN };ff -
L _1'4'-.,_’, ," I;,lk_l ﬁ
<R
, o Wl &
<N
F S T AL F W4 48 W Description 5 & &
S/N Part No. P Quantity Remark

1 11115 TR 28 Drain plug 2
2 11116 TR R FE SR Washer 2
3 GB276-89 K 6205 Bearing 6205 1
4 11120 e M B AR e Oil seal, crankshaft 1
5 11100 A A H & Crankcase 1
6 26111 AR Regulating sway bar 1
7 26113 VSRR Washer 1
8 26112 R EAAOR Split pin 1
9 GB/T6177 WERE M10 Nut M10 1
10 27400 WLHAR 2R A Oil sensor 1
11 GB/T 16674.2 12k M6 X 14 Bolt M6 X 14 2
12 25115 R Regulating shaft 1
13 25118 THEM B E T )T Washer, driven gear 2
14 25116 KL Pin 2

-




E-1 i#$44 CRANKCASE ASSY

Lo e ""-?'- r"j
¥ Tj ' 7y I
A : 5 2
3 e _ ? J:J )@
; 5B
2-___.. H
<
Fe FHARS F W B4 4 W Description % & &
S/N Part No. P Quantity | Remark
15 25111 WHE MBI Driven gear, regulator 1
16 25114 VI R Flying block 2
17 25100 RS H R E Driven gear assy, regulator 1
18 25117 T ] Snap ring 1
19 25113 VBT Washer 1
20 25112 WEEE Sliding sleeve 1

.




E-2 s =44 CRANKCASE COVER ASSY

&% % 9
Iﬁ_% 1 11 1 ]
= 11
% I
o i @
S 1 i
11 1 .",f_.;':‘ !
N \¢
i {7
[ W
D OQ)rk
2 i i
|
= == =1 =1 D
S FHARS FH B L& W Description # = &
S/N Part No. Quantity | Remark
1 15610 L 28 LA Oil plug with Seal 1
2 15611 Bl 2 Oil plug 1
3 15512 AL R 5 1 el Seal 2
4 11211 it b 4A T Crankcase cover 1
5 GB/T276 Hh7K 6205 Bearing 6205 1
6 11114 iR Y Gasket, crankcase 1
7 11113 TENEE d8X 14 Set pin$ 8X 14 2
8 15511 HLBR Dipstick 1
9 15510 ML R AL Dipstick with seal 1
10 11120 I 2 b 2 2L A Oil seal, crankshaft 1
11 GB/T16674 12 M8 X 32 Bolt M8X 32 6

--3--




E-3 REL RESLEZESE R CYLINDER HEAD & CYLINDER HEAD COVER ASSY

Fos| AR ZF W4 4B W Description % & & I
S/N Part No. P Quantity Remark
1 GB/T16674.2 14 M6 X 12 Bolt M6 X 12 6
2 17217 RAE Air duck 1
3 12200 AELCkFRA G Cylinder head cover Assy 1
4 19121 TEXE Lead wind cover 1
5 17218 BER XK R M6 X 109 Stud M6 X 109 2
6 12117 Sk EDLAS & 10X 16 Set pin ® 10X 16 2
7 12120 ALk A Gasket, cylinder head 1
8 12100 SERAS Cylinder head Assy 1
9 18214 HES O XEL 2 M8 X 34 Stud M8 X 34 2
10 27100 KTt %E F6TC Spark plug F6TC 1
11 12212 ALk % Gasket, cylinder head cover 1
12 12118 S EL kIR Bolt 4

4




E-4 Hifh 75 ZEEM B CRANKSHAFT, PISTON & CONNECTING

SR ) 15
S
i&g'- ﬁ /; 14
S
-~ ! A ; 13
\\ G A e 12
hh‘*-\_'-i-\‘:l"’) g L, -_'-'.-'j".:‘:.:\-\
{3 . ﬁ_‘r‘. Fo J\‘-“xl::.\
(1 _,:-ﬁ: IT
5 7 b ,@%?L'\
= X 1]
== )
.3 4 1 I':?:.‘ —L"'\-ﬁ\-\ 1 - :'.:-_-:.‘-'ﬂ‘-{"_l._\_ .-z'.u| y
| rs - _;"l r"l 4 B |II I ; . il |‘:.
e \p) =X ~
V Ta i, RLRAR i LY 1
il -\.ﬁ-\‘\?‘-.\"-, Ry | || | L2 n {1
([ 9%AY AN Ml _
!I AR I b "I”II ( = lll;'
I||I Al i h [.Il'll 1 | ", ey _-‘_'JI".I - =3 ';-.,\_I =
I I‘ II"II"\IIIL' | I_J_,I'I'I-'IJ.I' T I_'\::_:I.F."-q'
N\ e s b
-
F & SN T W4 B W Description % & & &
S/N Part No. p Quantity | Remark
1 13411 TEER (=) Piston ring (1) 1
2 13412 WEER () Piston ring (11) 1
3 13422 JUIEAN Side rail 2
4 13421 w5 Expander 1
5 13420 THER A Scraper ring set 1
6 13400 TEEA L Piston ring assy 1
7 13313 T SR 1 Piston pin circlip 2
8 13311 T Piston 1
9 13312 TE A Piston pin 1
10 13121 AT Shank 1
11 13123 FENTIEAS Bolt 2

-5




E-4 Hifh 75 ZEEM B CRANKSHAFT, PISTON & CONNECTING

12
[
2 2 iy
IR SR g
— =y M
2 34 ? lf’l-i' f’--‘% \ R 8 s 4 B
| e WM M )=
e .-;_\_'q\\:‘: . H\\:\- | II':';'lI'. II-‘:-\-I lI| “--L__.:-J"-'-.-F'— 1k I|
y- S R INEYN Ll n
-"-’-"",.-'rHT'“s. o I‘-. %, l'-.'. vy \ || | i 1 1mn |
(e LR AN I s '
| |I L1 il VY || "'.. g - = l\l
II .|_|\ "'-.‘;\Ji.llln', II I| .|.'. I | * _*___,a"" L “"“-q.____ %EIF“L
N S
— 7
= - =) =3 Y
Fe| FHEMAERS F W4 L K Description # = &
S/N Part No. Quantity | Remark
12 13100 EHHEE Connecting rod assy 1
13 13112 Sillak: Woodruff key 1
14 13111 it b Crankshaft 1
15 13100 it A2 A Crankshaft assy 1

——6--




E-5 'YiRisEitA S SR ESH S COMBINATION OF CAM SHAFT & VALVE ROCKER

F S = # A F W B4 4 W Description % & &
S/N Part No P Quantity Remark
1 14314 I TE B TR A Lock nut 2
2 14312 I PR Sleeve 2
3 14311 SIEE Valve rocker 2
4 14313 AT TE) R T R A Adjusting bolt for valve gap 2
5 14310 AR R & Valve rocker assy 2
6 14221 HEFF S22 Pusher guide 1
7 14210 HEFF A4 Pusher 2
8 14315 AT Tappet 2
9 14122 P R 5 Extension spring 1
10 14100 AR O S Camshaft Assy 1
11 14412 HAT Exhaust valve 1
12 14411 piia | Intake valve 1

T




E-5 'Y RisEAtA S SR ESH S COMBINATION OF CAM SHAFT & VALVE ROCKER

Fu FHARS F W B4 4 W Description % & &
S/N Part No P Quantity | Remark
13 14414 I Valve spring 2
14 14413 TR () Spring seat, intake valve 1
15 14415 AT (2D Spring seat, exhaust valve 1
16 14416 AT Cap 1

8-




E-6 {LiBSE M CARBURETOR ASSY

28

B
27{ |
| 12%7/07 S
A Vg g—m
= S5 = =N N
FEs | FHARS F 8B £ WK Description % & &
S/N Part No. Quantity | Remark

1 17219 SNy Inlet gasket 1
2 16122 b i A4 Connecting block 1
3 16113 i aR Carburetor gasket 1
4 16351 B ARE] Idle adjustment screw 1
5 16240 Mo TR 1 3 SR LA Mixture chamber body 1
6 16244 EBTHE Main nozzle 1
7 16243 AL Main jet 1
8 16220 FF A Float 1
9 16216 A et Float chamber gasket 1
10 16211 HT= Float chamber 1
11 16215 T S JBOM IR % 2 Washer 2
12 16214 T = RE] Float chamber drain Screw 1
13 16212 T T EIBET Screw 1
14 17113 TR Air cleaner gasket 1

-9--




E-6 {LiBSE M CARBURETOR ASSY

S SR F W M4 48 W Description X & & I
S/N Part No. " p Quantity | Remark
15 16321 FELRUT] Choke 1
16 16322 BELJALT D 4l Choke stem 1
17 16364 Al 2R TT e 3 P Airproof washer 1
18 16363 2R TT T Throttle lever 1
19 16364 A AR T R 25 5 Washer 1
20 16367 Al 2R T R TR IR ST Screw M4 2
21 16362 et 88 IT X o Cover 1
22 16114 RELAITITT 56 Choke switch 1
23 16250 AIAM Throttle unit 1
24 16332 TR EL I B RE ) g0 B Spring, mixture adjustment screw 1
25 16331 TR A L B RAT Mixture adjustment screw 1
26 16320 FELIXUI T 214 Choke unit 1
27 16210 FTEAM Float chamber 1
28 16100 Ao i 45 e ik Carburetor Assy 1
29 16230 F A Float needle 1

-—-10--




E-7 MM FUEL TANK ASSY

= 55 = 4 =N N
S| F@EAS F W4 B W Description = &
S/N Part No. Quantity | Remark

1 16622 THE R Pipe clamp 2

2 16621 HOME Outlet pipe 1

3 GB/T16674 2 M6 X 25 Bolt M6x%25 1

4 16630 HH RSk AL Connector 1

5 16634 HH Sk s AR Packing ring 1

6 GB6187 IRERE M6 (L2915 Nut M6 2

7 16610 TLEAT A Filter cup 1

8 16414 WK e 225 6 Packing ring 1

9 16411 PRIMAE Fuel filler cap 1
10 16400 PR 2 Fuel filler cap with packing ring 1

11 16500 WRMAR AL Fuel tank 1




E-8 ZZEIEER MK AIR CLEANER ASSY

g
B 5 FEH 4RSS = W &K Descrinti BB &
Ref.No. Part No H * escription Quantity | Remark
1 17111 RS a IR B Wing nut 2
2 17112 YA I Air cleaner cover 1
3 17126 ZEYEARPEL CHLA) Filter element 1
4 17121 e Washer 2
5 17200 TR AR Air cleaner housing 1
6 GB3115 B24ET M5 X 12 Screw M5X 12 2
7 17114 b1 TN Air cleaner base 1
8 17127 WatE (O Gasket 1
9 17100 IR B R Air cleaner assy 1
10 GB6187 BEBE M6 (72 = 815) Nut M6 2
11 GB5789 HE 4 M6 X 22 Screw M6 X 22 1

12




E-9 JE 234044 MUFFLER

_ = 6
s SN T M4 4L W Description % & &
Ref.No. Part No 3 P Quantity | Remark
1 GB/T16674.2 IRET M5 X8 Screw M5 X8 4
2 18200 MERaR Al e Muffler hood 1
3 GB/T6170 124 M8 Nut M8 2
4 18100 Wrads WAHAE & Muffler 1
5 18000 H 75 28 N Exhaust muffler 1
6 18215 HA oA Exhaust gasket 1

-13--




E-10 RPHESI2$E84F RECOIL STARTER

]

Fs | EBHAS = W & R Descrinti HE % I
Ref.No. Part No H " escription Quantity | Remark
1 GB/T16674.2 A4 M6 X 22 Bolt M6 X 22 1
2 19300 it B A AR R 2 Crankcase side plate assy 1
3 GB/T16674.2 B2 M6 X 8 Bolt M6 X 8 3
4 19200 Ko B A& Fan hood assy 1
5 GB/T16674.2 B M6 X 12 Bolt M6 X 12 5
6 27300 FEKIFRA & Engine switch 1
7 23200 SO A B E A e Casing 1
8 23114 i Spiral spring 1
9 23112 TR 3 Ratchet spring 2
10 23115 EZ3IIN Ratchet 2
11 23111 PR Friction spring 1
12 23116 R T Spring lid 1

—14--




E-10 RW#Ezh54E4+ RECOIL STARTER

]

Fs | EBHAS = W & R Descrinti HE &
Ref.No. Part No H * escription Quantity | Remark
13 23113 AL ARET Set screw 1
14 23117 ) Starter rolls 1
15 23118 hr 4 Rope 1
16 23121 VAR Pulling handle 1
17 23100 R EEhEE Recoil starter 1
18 27100 SRR 2% A Recoil starter assy 1
19 19313 P Plastic clip 1
20 27500 B S S Diode 1

--15--




E-11 JEEH R4 REGULATING CONTROL SYSTEM

FF = FHH4 RS 2 W 4K Descrinti B E %
Ref.No. Part No A " escription Quantity Remark

1 GB/T6186 H SR M6 Nut M6 1

2 26224 SE R Setting panel 1

3 26223 Sy Spring patch 1

4 26221 R Handgrip assy 1

5 26222 B Washer 1

6 GB/T818-2000-H B2 A M5 X 25 Bolt M5X25 1

7 26215 R T8 Regulating spring 1

8 26210 VA SR AT Support panel assy 1

9 26214 EITA- Spring 1

10 26117 B Back spring 1

11 26118 T i R Fine regutaling spring 1

--16--




E-11 JEEH R4 REGULATING CONTROL SYSTEM

\

16
\
61
F 5 + M AS T W M4 A K Description % & &
Ref.No. Part No 7 p Quantity | Remark
12 26115 W HAT Pulling rod 1
13 26116 R[] R e Lock bolt 1
14 26114 T Regulating arm 1
15 GB/T6187 BRRE MO(TEZE81K) Nut M6 1
16 26200 WIHESCRA A Regulating frame assy 1
17 GB/T16674.2 R M6 X 12 Bolt M6 X 12 2

17--




E-12 K##4 FLYWHEEL

\ ¥ I -
L O <<
\ : C NS 2
: & [/
N\ > ~
:\&{ ' 3; o~
S-AR S
A0y
3
2
FF 5 FHHNRS . . L HE %
Ref.No. Part No T WA AR Description Quantity | Remark
1 23317 KEIERE M14X 1.5 Nut M14x1.5 1
2 23316 EshE Starting flange 1
3 19111 KE R Flywheel fan 1
4 23300 AU Flywheel 1

--18--




E-13 KB 44 IGNITION COIL

FFs | FH &K - .. % =
Ref.No. Part No FREER Description Remark
1 GB/T16674.2 BRET M6 X 25 Screw M6 X 25 2
2 27230 R KRR Engine stop cable 1
3 27200 =V &) Ignition coil 1
4 27220 KACZE MR AL Spark plug cap 1
5 27210 K E B AL Ignition coil assy 1




E-14 35845404 REDUCER ASSY

Sl A T WAL K Deseription B2 | &
Ref.No. Part No H p Quantity | Remark
1 23521 VEREE RN Reducer case 1
2 23512 Var & as Gasket, right cover 1
3 23511 TR FE 2 Cover, reducer case }

4 23519 Fe Ak Gasket, reducer case 1
5 21147 BodELE Guide, clutch 2
6 21151 EO R Friction disc, clutch 2
7 21371 EaEEPEA Mid-disc, clutch 1
8 21113 BB Fr Pressing disc 4
9 21118 g Spring .
10 21114 ] Retainer 1
11 21111 B LB Flying block, clutch 1
12 21112 555 i Uity End cover, clutch 1
13 21117 Wb Stop ring 1
14 21336 HhE Housing 1
15 23540 i S Chain

16 23571 Hir HH Power shaft

--20--




E-14 257# 8404 REDUCER ASSY

Fs | Z2HE4AKS » . HE &I
Ref.No. Part No F AR Description Quantity | Remark
17 23531/173F TR LI R Dipstick 1
18 GB276-82 B 6206 Bearing 6206 1
19 23518 IEES Spacer 1
20 GB699-88 “f4 5X 33 Flat key 2
21 GB276-82 B 6205 Bearing 6205 1
22 23780 RN HES) Oil seal ,power shaft 1
23 23532 HLH R Seal ring 1
24 GB5789-86 22 M8 X 35 Bolt M8x%35 1
25 23515 JE IR 2 Drain plug 1
26 23516 ek iSn Yy Washer, drain plug 1
27 GB859-87 TR A PE Spring washer 1
28 23513 A ¢8X12 Set pin @8x12 2
29 GB5787-86 BZHE M6 X 55 Bolt M6x55 9
30 GB5787-86 B244 M8 X 25 Bolt M8x22 5
31 21000 HaEE4 % Clutch 1
32 23522 SR IRET Y Screw plug 5

-2]--




